F-1#:4\STEERING

7
Fs i AR EXEH &8 &
Ref No Part No Chinese Description Qty Remark
1 5L-45110-0 3420043 |y HANDLE COMP. 1
2 3230026  (jzf% M10X1.25X45 FLANGE BOLT M10x1.25x45 1
3 QBC-45101-0000 3420039 |Fjmisitss COLLAR 1
4 9214-M10X1-25-A |3238006 [z ffM10X 1. 25 NUT M10x1.25 1
5 3353516 |44l L. GRIP 1
6 3353515 |y 14R4E R. GRIP 1
7 TK4F0312 3411501 |31 THROTTLE PEDESTAL 1
8 TBEF0110 3480026 [y 4k THROTTLE CABLE 1
9 3547117 |1&)5, G A 4T HF R SWITCH 1
10 QBV-34200-0000 |3411005 |z 7 iz BRAKE LEVER L. 1
11 QBK-46200-0000 |3480507 |J5 414k BRAKE CABLE, MODEL 1 REAR DRUM 1
- 7 .
P
— Q@
@\ 2 5 \
F-2J5
i i FICBIR E3 €L & £
Ref No Part No Chinese Description Qty Remark
1 TK4F0302B 3412020  [JEKIFK CKATHKE ) SWITCH UNIT LIGHTING 1
2 TK4F0303 3412006  |JE#nIF% SWITCH UNTT STARTER 1
3 TK4F0304 3412001 |48k SWITCH UNIT DIMMER 1
4 TK4F0307 3412013 |# i FF% SWITCH UNIT WINKER 1
5 3412008 |\ Jfx SWITCH UNT HORN 1
7 QBK-81200-0000 3561055 JEARBEALLE, 597QY 140, E7-000504 REARVIEW MIRROR L. 1
6 3351515 TRk LJ50QT-2L, £ Bk 1




F-357 X2 FRONT FORK

Fs 5 AR e 58 £
Ref No Part No Chinese Description Qty Remark
1 QBE-51520-0000  |3510014 | Hi4: & &% (L @ 12) F.R. FORK ASSY.(®10) 1
2 QBE-51510-0000 |3510016 A Zc s #% (b fL @ 12) F.L. FORK ASSY.(®10) 1
3 3429523 (il 34 BRAKE HOSE HOLDER 2 1
4 5L-51200-0 3421525  |JriAitE UNDER BRACKET COMP. 1
5 QBK-51302-0000 3429505 |HLfe#& T4k CABLE HOLDER 1
6 | 9104-M10X1-25X45-A (3230020  [EZFMI10X 1.25%35 FLANGE BOLT M10x1.25x35 2
7 QBE-51004-0000 |3429509  [Ml&hili i 34 FR. BRAKE HOSE HOLDER 1
8 QBM-51200-0000 |3570009 [l ft BALL RACE COMP 1
9 GBT5787-M6X12 (3230061  [izite: MeX 12 FLANGE BOLT M6x12 2
10 GBT5789-M6x16  |3230363  [iZf: M6X 16 FLANGE BOLT M6x14 2
F-4 Bi% & B FRONT WHEEL ASSY
Fs s AR FLER BE &
Ref No Part No Chinese Description Qty Remark
1 3356001 MR LRYIE (14) RUBBER CAP( 14) 2
2 QBE-52005-0000 3285004  (gi#&4HM12X 1.25X220 FR. WHEEL AXLE M10x1.25x200 1
3 QB6-52002-0000 (3287505 |44 COLLAR 1
4 QB6-56001-0000 3541006  |#i#Izh%: (%) BRAKE DISC,MODEL1 1
5 3230382 |AiREATIEH: BOLT 3
6 QB6-52100-0000  [3500025 i 44 RIM COMP. 2.5x10, MODEL 1 REAR DRUM 1
7 QBK-52020-0000 |3503505 ([ TWf (&) RIM VALVE COMP. 1
3 3502523  [#EHA 3.5-10 TIRE 3.5-10 2
9 QBE-52040-0000 |3402002  |f&zh& SPEEDOMETER GEAR COMP. 1
10 QBK-54303-0000 [3238006 [BREIM10%1. 25 FLANGE U NUT 10%1.25MM 1
11 3500133 [k OIL SEAL 1
12 K BEARING 2
13 EHEEES BUSH 1
14 AT CAP,RIM VALVE 1

F-5{#1 54 B FRONT DISK BRAKE




Fs s XA E3 g BE %k
Ref No Part No Chinese Description Qty Remark
1 3540081 | A7HAILHAT FRONT BRAKE (EX DISK) 1
2 3547074 | RO FRE HANDLE, FR. 1
3 QB6-56131-0000 (3547038 il shis gl i BRAKE PAD KIT 3
4 3230474  [#E#EM8X37 BOLT M8x37 2
5 QBL-56110-0000 |3547043 |giiilsh L2244+ CYLINDER COMP. 2
6 3547099 WA LLLE FR.BRAKE HOSE 1
7 QB6-56130-0000  |3547017 | gl zheH CALIPER ASSY 1
8 QBM-57112-0000 (3547024 |l 1
9 QBK-56112-0000 |3547023  |giiAlHf 3% BRAKE SWITCH 0

F-6 AR M MUFFLER ASSY

iia=s "Hs FXER E3 €SS = £
Ref No Part No Chinese Description Qty Remark
1 3B1-26001-0000 (3334002 |HA My GROMMET, EXHAUSTPIPE 1
2 3250061 |#E 6*12%1.4 GB/T 97.1 ¥5 % 4 2
3 3250403 |#EHIEL6 GB/T 93 ¥ % 4 2
4 3238067 | IEUREL, M6%32 GB/T 923, ¥E% 43 2
5 3250067  |HE 8*16%1.5 GB/T 97.1 ¥5 % 4 2
6 3250405 |#EHELS GB/T 93 ¥ % 4 2
7 3230173 |7k 22, M50 GB/T 16674. 1, ¥E% 4 2
8 51-26100-0 2530176  |LJ50QT- MUFFLER (YDI11) 1
9 5L-26140-0 3330024 | ki SHIELD 1




F-72JER MM AIR CLEANER ASSY

iiazs linzs FXER E3 €SS = £
Ref No Part No Chinese Description Qty Remark
1 e A A AIR CLEANER ASSY. 1
2 3353004 |4 BAND A CONNECTING TUBE 1
3 3353003 | CLIP ASSY AIR/C DUCT 1
4 3154004 (5988t TUE AIR/C CONN 1
5 9103-M6X30-A 3220026  [#ZFEM6X 30 BOLT M6x30 2
6 QBM-25100-1000A (3154012  |3&:¢5 FILTER 1
F-8il4H H. A FUEL TANK ASSY
6
4 \F’
6
1(\?&
6 =
9
5 /%444%
iiazs "Hs FXER E3 €SS = £
Ref No Part No Chinese Description Qty Remark

1 QBL-44110-0000 (3470516 |44 FUEL TANK COMP. 1
2 GBT5787-M6X12  |3230061  [IZf:M6 X 12 FLANGE BOLT 6x12 4
3 QBK-44130-0000 3470535  |iiss % FUEL COCK ASSY. 1
4 QBM-44002-0000 |3351003  |#Hi%&280mm FUEL HOSE, 1 (4x8 280mm) 280mm
5 3390002 [y SPRING 1
6 YY50QT007010  |3261002 [ -K8mm CLIP 8mm 4
7 QBM-44003-0000 |3351002 |E %545 450mm VACUUM HOSE, 1 (3.5x7.5 450mm) 450mm
8 114001-005 3261001 (% Kk7mm CLIP 7mm 2
9 QBM-44002-0000 3351003  |i#280mm FUEL HOSE, 1 (4.5x8.5 280mm ) 280mm
10 YY50QT007009 3470529 MR pEAE FUEL FILTER ASSY. 1
11 QBL-33200-0000 3402502 |y fk kA SENDER UNIT 1
12 3352501 |V ImAe 1




F-9EEHE R SEAT ASSY

Ref No Part No Chinese Description Qty Remark

1 5L-43100-0 3460163 |FRHAI1E SEAT ASSY. 1

2 5L-42001-0 3450071 |44 LUGGAGE BOX 2

3 3450072 | COVER 1

4 9221-M4-2x18x11-A |3238060  |J&FigHr4.2 SPRING NUT 4MM 1

5 3230365  [/NAEATH G IIEFEMGE X 16X3 3

6 3250064 |FifEle WASHER, SPRING (6) 4

7 3238066 | bE ACORN NUT 2

3 5L-41420-0 3455040 |J5HF (AR COVER REAR CARRIER 1 e
9 3230154  [i2#:M8x35 FLANGE BOLT M8x35 2

10 3230218 [ M8x80 FLANGE BOLT M8x80 1

11 QBG-41420-0000 |[3455014 |fFfeze RR.ARMREST (MODEL 1) 1 %0
12 3230398 [ /NAIEHE M8X 80 SOCKET BOLT M8x80 1

13 3351506 | traupi/k i g8 SET OFF APERTURE LID 3

14 GBT5789M8X45  |3230300 [Py flEsh M8 X 45 SOCKET BOLT M8x45 2

15 GBT845-ST4-8x16 |3230358 |1 44T ST4.8X 16 SCREW ST4.8x16 1

16 3250067  [THuES 2

F-10)5% % /R REAR WHEEL ASSY
m’\7
Ref No Part No Chinese Description Qty Remark

1 3500041 |j54phm WHEEL.RR.CASTING 1

Py 3238062 [4fi A M6 SPRING NUT M6 1

3 QBK-52020-0000 3503505 | 7ms (25) VALVE,RIM, TR412 1

4 e il 3 B LA SHOE ASS’Y.,BRAKE 1

6 3546017  |J5hIzh it CAM,RR.BRAKE 1

7 9103-M6X30-A  |3230094 (124 M6*30 BOLT M6*30 1

8 3546004 |J5ishi ARM,RR.BRAKE 1

9 TBFE0809 3220003 [k M6*12 BOLT M6*12 3

10 3502523  [#:H4 (3. 5-10) TIRE 3.5-10 1

11 3423044 [ =ap py iR S BRACKET, REAR FENDER 1

12 3454022 (=it /NRIR REAR FENDER 1

13 GBT6187.1M16  [3238021  |iZktM16X1.5 NUT,U,16MM 1
14 YYGY0500305 3240030  (#44 16 WASHER, SPRING (16) 1

F-11 Z42 5 B FRAME ASSY




Ref No Part No Chinese Description Qty Remark
1 3425045 |ZEZESRERALE FRAME COMP. 1
2 QBM-53002-0000 |3285005 |fmH:AHM10%1. 254235 BOLT, ENGINE HANGER(M10x1.25x235) 1
3 QBK-54303-0000 |3238006  [#ZREM10x1.25 FLANGE U NUT M10x1.25 2
4 |9103-M10x1-25x45-A |3230026  [#2k:M10x1.25%45 BOLT W/HOLE M10x1.25x45 1
5 3238027 [ft M6 NUT M6 6
6 5L-53110-0 3514052 | Rahblmi: HANGER COMP ENGINE 1 |LJs0QT-3L.3B1,
7 YY50QT002006A |3356502  (Bjjrzdk DAMPER 2
10 3230131  [IZk:M6x16 FLANGE BOLT M6x16 6
11 3428020 [ihAmFELe CARRIER BRACKET 1
12 3230471  |SEPEAREE (B3 E6L) BOLT, SIDE STAND MOUNTING 1
13 4300002 | 754 fp FRAME BODY NO. PLATE 1
14 3274001  [HiiS44T3.2%9 RIVET3.2x9 1
15 3423132 |7t S 48 RIGHT BRACKET, FLOOR 1
16 3423131 [l S 4 LEFT BRACKET, FLOOR 1
17 3423133 | 7 48 BRACKET, SEAT LOCK 2
18 3427036 i SIDE STAND COMP. 1

5L-41320-0 3427522 |WAE (58) MAIN STAND COMP. 1
19 QBG-41320-0000A 3427514  |XU3% (%) MAIN STAND COMP. 1
20 3391506 |*Ri%mns TENSION SPRING,SIDE STAND 2
21 QBM-41210-0000A (3391505  [Hjssns (pah[alfL) TENSION SPRING,SIDE STAND 2
22 YY50QT003004 3392003 | W TENSION SPRING,MAIN STAND 1
23 QBK-41301-3000 |3285036 | XU4¥ i PIN 1
24 3358505  [XUIEZEFRIKE CUSHION, MID STAND 1
25 3273004  [FFOI4Y SPLIT PIN 1
26 3240003 [#E10x2 O-RING 10x2 1
27 3230363 |4t kMEX 16 TAPPING SCREW M6x16 1
28 QBC-34500-0000 |3413002 |sfe kA% CUTOFF SWITCH (MODEL2) 1
29 3230368 iz BOLT, SIDE STAND MOUNTING 1
30 3427037 |EBhEIB 1
31 3287537 [itE COLLAR




F-12)5 /B B REAR SHOCK ABSORBER ASSY

4
3.
Fs s XA 3 &=t HE %k
Ref No Part No Chinese Description Qty Remark
1 QBM-53200-0000 |3512043 |)5iE#S (250) RR. SHOCK ABSORBER.,MODEL1(250) 1
P TBFF1202 3230406  |IFEM8x32 FLANGE BOLT M8x32 1
3 3230023  |#EFEM10%1.25%40 BOLT W/HOLE M10x1.25%40 1
4 QBK-54303-0000 3238006 [MZ£EM10X1.25 NUT 10x1.25 1
F-1387 #4784k FRONT FENDER
o
C |
) s AR EXEH Y& &
Ref No Part No Chinese Description Qty Remark
1 5L-42101-0 3445031 (H{44YE MR FRONT FENDER, SILVER 1
2 3238027 |#EEEM6 FLANGE NUT M6 2
3 TK4F0604 3376002 |l st 2% (E4) REAR REFLECTOR(E4) 2
4 3423070  |HiYeR AL SCHE FRONT FENDER BRACKET, L 1
5 3423065  |AiveHR A EE FRONT FENDER BRACKET, R 1
6 3230131  [##M6X 16 SCREW W/WASHER 6x16 4




F-1475 133" 2 8 i HANDLE COVER

il i AR HXHBH &8 B
Ref No Part No Chinese Description Qty Remark
1 51-42201-0 3441563  |jpFpi HANDLE COVER, UPPER MODEL1 1
2 |9221-M4-2x18x11-A  |3238060  |Je7igift4.2 SPRING NUT 4MM 2
3 51-42202-0 3441562 |jp )5 HANDLE COVER,BOTTOM 1
4 |GBT845-ST4-8x16 3230358 | HR4TST4. 8X 16 TAPPING SCREW 4.2x16 2
5 |GBT845ST4 3230352 | HIBETST4. 2X 12 TAPPING SCREW 4.2x12 4
6 3230073 [wmirmex 16 TAPPING SCREW M6x16 1
F-15 R 5 B COVER.FB ASSY
1
4
g i AR E3 €AY &8 £
Ref No Part No Chinese Description Qty Remark
1 5L-42302-0 3443556  (RiTHIHR FRONT SHIELD 1
2 5L-42308-0 3444516  |§i MOTHERBOARD, FRONT COVER 1
3 |GBT845ST4 3230352 | IRETST4.2X 12 TAPPING SCREW 4.2x12 8
4 3230365 |G iRFEM6x16x3 1
5 3238060 |[JTiEhE4.2 SPRING NUT 4MM 2
6 |GBT845-ST4-8x16 3230358 |HBUIRETST4.8X 16 TAPPING SCREW 4.8x16 2
7 3230073  [#E#:M6x16 FLANGE BOLT M6x16 2




F-16 BIEE R & R A2 ZEFOOTREST/STAND

15
Ref No Part No Chinese Description Qty Remark

1 5L-42501-1 3445538 [T HAGA WAt 1
5 5L-42501-2 3445537 | LAWK 1 17

3 GBT845ST4 3230352 | IUBETST4.2%12 TAPPING SCREW 4.2x12 20
4 GBT845-ST4-8x16 3230358 | [ Li24TST4.8%16 TAPPING SCREW 4.2x12 1
5L-42501-0 3445536 | T H46 LEG SHIELD, 1

5 3449063 (% eihfr BATTERY BOX 1
6 3446537 |%E4ETT% INSPECT COVER 1
7 3230094 (i M6 X 30 TAPPING SCREW M6x30 4
3 3250064 (34 6 WASHER, PLAIN (6) 4
9 9221-M4-2x18x11-A |3238060 | & TiRf}4.2 SPRING NUT 4MM 8
10 3230077  [#24Mé6 X 20 TAPPING SCREW M6x20 1
11 QBM-42503-0000 |3446513 |44 HOOK, HELMET 1
12 5L-42401-0 3449062  (JHIESHR FLOOR 1
13 5L-42505-0 3447530  |ZEBEELYEMR BOTTOM COVER 1
14 3238027  [##FFM6 FLANGE NUT M6 3
15 3230073  [ikM6 X 16 TAPPING SCREW M6x16 1
17 5L-42402-0 3449064  |#F ik BATTERY COVER 1

F-17E A M S8 SIDE COVER
11
1
N\
I~
Ref No Part No Chinese Description Qty Remark

1 5L-42603-0 3450073  (AAEw CENTER COVER 1
2 3230356 || IRETST4.8%12 TAPPING SCREW 4.8x12 2
3 5L-42605-0 3451105  |f5Aifm a5 REAR LEFT DECO PANEL 1
4 5L-42606-0 3451106 |J5A ik REAR RIGHT DECO PANEL 1
5 5L-42609-0 3453031  [J5Hhbik LEFT SIDE COVER 1
6 5L-42705-0 3453032 |Fi% REAR COVER 1
7 5L-42508-0 3448530  (fiilsk RIGHT MIO SIDE PANEL 1
8 5L-42507-0 3448531 [L4% LEFT MIO SIDE PANEL 1
9 GBT845ST4 3230352 | BURATST4. 2X 12 TAPPING SCREW 4.2x12 9
10 3238060 |[J kR4 SPRING NUT 4MM 2
11 3250064 (34 6 WASHER, PLAIN (6) 1
12 3230073  [iZkM6X 16 TAPPING SCREW M6x16 2
13 GBT845-ST4-8x16 3230358 |5 MI4R4TST4. 8X 16 TAPPING SCREW 4.8x16 5
14 3 Fr M6 SPRING NUT M6 1




F-18/5 144K S X REAR FENDER ASSY.

ia=2 lis= AR XL L=y £
Ref No Part No Chinese Description Qty Remark
1 5L-42703-0 3453030  [yhiFH IR FUEL TANK PLATE 1
2 5L-42701-0 3454038  |J5H4IRHR LICENSE BRACKET 3
3 3376006 ()& il as REAR RETRO REFLECTING DEVICE 1
4 5L.-32300-0 3375009 )5 RiHEAT LICENSE PLATE LIGHT 1
5 GBT845ST4 3230352 | BUIRLT ST4.2x12 TAPPING SCREW 4.2x12 4
6 3230073 [iEH:M6X 16 BOLT M6x16 2
7 3250064 |V E6 WASHER, SPRING (6) 2
8 3238029 [#REM6 NUT M6 1
9 RRHRAT 28 WIRE, LICENSE PLATE LIGHT 1
10 3373005  [REHRXTI (12V 5W) BULB (12V 5W) 1
11 3238024 [iZEEMS NUT M5 1
12 3230388 (M4 (M5x16) BOLT M5x16 1
13 J AR LICENSE PLATE LIGHT 1
F-19{%% SPEEDOMETER
4
Fs "s BT Ly &:4 HE £k
Ref No Part No Chinese Description Qty Remark
1 5L-33100-0 3400071 [{(FR &L SPEEDOMETER COMP.MODEL1 1
2 INE-LiH WIRE, SPEEDOMETER COMP.MODEL1 1
3 GBT845ST4 3230352 |4 BUIRAT ST4.2x12 TAPPING SCREW 4x12 3
4 51-46040-0 3481511 |4k SPEEDOMETER CABLE COMP. 1
5 3400072  |4Tif1 (12V/3W) BULB, 12V/3W 3




F-204T B ¥ A% LIGHTS ASSY.

%

ia=2 lis= AR E LR BE £
Ref No Part No Chinese Description Qty Remark

1 5L-32100-1 3372044 [Hi KT HEAD LIGHT ASSY. 1

2 5L.-32420-0 3374074 |HiAT AT FLASHERLIGHT ASSY.,R 51 1

3 GBT845ST4 3230352 || HIBAT ST4.2x12 TAPPING SCREW 4.2x12 7

4 3374075 |AIEEAATITE (12VIOW) BULB (12V10W) 1

5 3372040 [T KATATIE(12V35W) BULB ((12V35W) 1

6 5L.-32200-0 3373546  |BATHLME TAIL LIGHT ASSY. 1

7 5L-32410-0 3374073 (g AT FLASHER LIGHT ASSY., L 1

8 [9221-M4-2x18x11-A (3238060 [T UEf4.2 SPRING NUT 4.2 1

F-21#28 8 I ELECTRICAL EQUIPMENT I

F5 5 AR ES & &
Ref No Part No Chinese Description Qty Remark
1 5L-33100-1 3370283 |k WIRE HARNESS ASSY 1
2 TBFF2308 3370104 |ffs 4 FUSE 10A,250V "6 17
3 YTX7A-BS 3379505  |&Hiih12V,7AH BATTERY ASSY.(12V,7AH) 1
4 3230077  |/5fAikimig, Mex20 SCREW M6x16 1
5 7B1-35300-0000 (3378505 | zh4k Hi 4 STARTER RELAY COMP, ASSY 1
6 QBL-47100-0000 (3490007 (&4t LOCK ASSY. 1
7 3383002  [PRI(E S HAR R CONVERTER 1 45KM ANH
8 YYPT15025008A 3379021  [HUIALEE 3B1,M 450, %/, 1% REGULATOR 2
9 5L-35200-0 3378022  |mEe, st 3B, AL 1
10 RUKZR R CAP ASSY.SPARK PLUG 1
11 QBK-32400-0000 |3376504 [ JE [N 2 FLASHER 1
12 TJ7F2909 3375501  |mhlm\ HORN 2
13 4415001 |4L#250mm BAND 250MM 1
14 3230612  |Bidck sk BiRER, M6+16 HEZE O 1
15 3230061  [#Z4EM6X 12 SCREW M6x12 10




F-21-1#8% B /%1 ELECTRICAL EQUIPMENT I

Fs s XA 3 &=t B %k
Ref No Part No Chinese Description Qty Remark
CYLINDER TEMPRETURE SENSOR
1 5L-187090048 3158016  |[iiLifk ks LJ50QT-V &4 1
2 12503 3158013  [wmith i SOLENOIDVALVE LJ50QT-V, &% 2
3 2550472  |HEARSCAL 3B1 & AR R), H kR 1
4 5L-187090048 3230087 |/ shikimidgke, Mex25 GB/T 5789, % 4 2
5 3261012 [WFrdiE, 7 QCI/T 621,54 8
6 3351002  [uh $3.5*97.5*50 2
7 3158014  |wimiiiduess LJ50QT-V &% 2
8 3351002 [ $3.5*97.5*210 1
9 2550481 MBS 3B, KRR E, BV R 1
10 3351002  [uh $3.5*97.5*210 1
11 5L-31100-11 3370282  |mlhk Wire LJS0QT-6L, £ k&, 3B3, Hi4% 1k il 1
12 2170011 |Ecu 1
13 3230061  |/suik2ibisgke, Nox12 GB/T 5789, 1% 4% 1
14 3158055 3158055  |%iftkas 02 Sensor LJ50QT-V, FEM# K, #8%+E,18382 1




